F-15 Eagle 40 Parts Listing

Contact us for pricing.
Email - partssupport@hobbico.com
Voicemail - 217-398-8970 ext #3

Item is discontinued. Parts may not be available.
PART # DESCRIPTION QTY
REQ.
CANPY057CANOPY FOR F-15 EAGLE1
F154D01DECAL SHEET FOR F-151
F154F151/8" PLY DC FORMERS 1A, 1B, 3A, 3B1
F154F161/8" PLY DC COCKPIT BOT, F2, F41
F154F171/8" PLY DC FORMERS F4, F6, F71
F154F181/32" PLY DC HATCH DOUBLER1
F154P01RROLLED FUSE & WING PLAN1
F154P03INSTRUCTION BOOK F-151
F154W061/8" DC PLY WING TIPS, R1, WF2
F154W141/16" x 3" x 30" BALSA LEADING EDGE SHEETING4
F154W181/16" x 2-13/16" x 1-1/2" BALSA MAIN SHEAR WEBS (16)1
F154W191/16" x 2-15/32" x 1" BALSA CENTER SPAR SHEAR WEBS (12)1
LARGE BALSA DIE-CUT PARTS
F154F113/32" BALSA FORWARD FUSE DOUBLER2
F154F123/32" BALSA DC AFT TURBINE TOP2
F154F131/8" BALSA DC FRONT TURBINE BOTTOM2
F154F141/8" BALSA AFT TURBINE BOTTOM2
BALSA DIE-CUT TURBINE PARTS
F154F063/32" BALSA DC FRONT TURBINE SIDE2
F154F073/32" BALSA DC AFT TURBINE SIDE2
F154F083/32" BALSA DC TURBINE SIDE TOP2
MEDIUM BALSA DIE-CUT PARTS
F154F021/8" BALSA DC FRONT FUSE SIDE2
F154F031/8" BALSA DC FRONT FUSE SIDE TOP2
F154F103/32" BALSA DC WING SADDLE DOUBLERS2
F154F261/8" x 3" x 12" BALSA TURBINE FORWARD TOP1
F154F283/32" x 3" x 12" BALSA NOSE SHEETING1
WIDE BALSA DIE-CUT FUSE PARTS
F154F011/8" BALSA DC AFT FUSE SIDE2
F154F041/8" BALSA DC FRONT FUSE BOTTOM1
F154F051/8" BALSA DC AFT FUSE BOTTOM1
F154F093/32" BALSA DC AFT FUSE TOP1
BALSA DIE-CUT WING RIBS
F154W011/8" BALSA DC RIBS 2, 102
F154W021/8" BALSA DC RIB 3, EC2
F154W033/32" BALSA DC RIBS 4, 92
F154W043/32" BALSA DC RIBS 5, 72
F154W053/32" BALSA DC RIBS 6, 82
BALSA DIE-CUT CENTER SHEETING
F154W161/16" x 2-3/4" x 8" BALSA CENTER SHEETING12
SHORT STICKS
F154F273/16" x 3/16" x 16" BALSA STRINGER1
F154R041/4" x 1/4" x 7-7/8" BASSWOOD FIN TIPS1
F154S051/4" x 1/2" x 18" BALSA STAB LEADING EDGE EXTENSION1
SKY6W141/8" x 3/8" x 18" BALSA SPAR DOUBLER4
F154W151/16" x 7/8" x 18" BALSA TRAILING EDGE SHEETING4
LONG STICKS
F154F291/8" x 1/2" x 30" BALSA FIN/STAB BRACING2
F154W071/8" x 3/8" x 27" BALSA SPARS4
F154W091/8" x 1/4" x 30" BASSWOOD CENTER SPAR2
F154W131/16" x 3/8" x 30" BALSA CAP STRIP5
WSTR0141/2" x 30" TRIANGLE1
WSTR0151/4" x 30" TRIANGLE4
LONG SHAPED PARTS
F154W12BALSA SHAPED AILERON2
F154W22MOLDED BALSA LEADING EDGES2
F154W23MOLDED BALSA TRAILING EDGES1
SHAPED RUDDER PARTS
F154R011/4" BALSA SHAPED FORWARD FIN PCE.2
F154R021/4" BALSA SHAPED AFT FIN PCE.2
F154R031/4" BALSA SHAPED RUDDER2
SHAPED STAB PARTS
F154S011/4" BALSA SHAPED FORWARD STAB PIECE2
F154S031/4" BALSA SHAPED AFT STAB PIECE2
F154S041/4" BALSA SHAPED ELEVATOR2
SHAPED NOSE PARTS
F154F231/4" BALSA SHAPED NOSE BOTTOM1
F154F241/4" BALSA SHAPED NOSE SIDES2
F154F251/4" BALSA SHAPED NOSE TOP3
SMALL WOOD PARTS
DOWEL0425/16" x 3" DOWEL ROD1
F154F191/16" PLY DC SPINNER RING1
F154F201/4" x 1" x 3-1/8" PLY WING BOLT BLOCK1
F154F217/16" x 5/8" x 6-5/8" BASSWOOD TAPERED LANDING GEAR BLOCK1
F154F227/16" x 5/8" x 1-1/4" BASSWOOD SHORT LANDING GEAR BLOCKS2
F154F301/8" x 2-3/8" x 2-3/8" PLY FIREWALL DOUBLER1
F154F311/4" x 7/8" BALSA TORQUE ROD BRACE1
F154S021/4" BALSA SHAPED MIDDLE STAB PIECE2
F154W103/16" x 3/8" x 2" BASSWOOD AILERON SERVO RAIL2
F154W11SHAPED WING TIP TRAILING EDGE2
F154W17BALSA GROOVED CENTER TRAILING EDGE1
F154W201/4" x 1" x 5-11/16" PLY WING BOLT PLATE1
F154W211/16" x 7/16" x 3-1/2" PLY WING BRACE1
F154F323/32" x 2-1/2" x 6-1/2" BALSA FUSE BACK1
F154F331/8" x 3/8" x 3" HATCH SCREW BLOCK1
HARDWARE
WBNT006.156 NOSE GEAR WIRE1
WBNT186MAIN GEAR WIRE2
WBNT188LBENT WIRE TORQUE ROD SET LEFT2
WBNT188RBENT WIRE TORQUE ROD SET RIGHT
WIRES72.074" x 4" PUSHROD WIRE, THREADED ONE END1
METAL0571/4" SPLIT WIRE COUPLER1
NUTS0036-32 BLIND NUT4
NUTS0201/4-20 BLIND NUT1
NYLON03NYLON SMALL CONTROL HORN2
NYLON10AILERON CONTROL CONNECTOR4
NYLON131/4-20 x 2" NYLON WING BOLT1
NYLON165/32" NYLON STEERING ARM1
NYLON17NYLON CLEVIS7
NYLON335/32" NYLON NOSE GEAR BEARING1
NYLON36FLAT NYLON LANDING GEAR STRAP (TREE OF 4)1
PLTB0211/4" CLEVIS RETAINER SILICONE7
SCRW0022-56 x 5/8" PHILLIPS® HEAD MACHINE SCREW4
SCRW004#4 x 1/2" PHILLIPS® HEAD SHEET METAL SCREW4
SCRW0076-32 x 1/4" SOCKET HEAD BOLT1
SCRW018#6 x 3/4" PHILLIPS® SHEET METAL SCREW4
SCRW024#2 x 3/8" PHILLIPS® SHEET METAL SCREW8
SCRW069#2 x 3/8" FLAT HEAD SHEET METAL SCREW2
SCRW0786-32 x 1" SOCKET HEAD CAP SCREW4
SCRW1036-32 x 1/2" THREAD-CUTTING SCREW1
WHCL0055/32" WHEEL COLLAR1
WSHR004#6 FLAT WASHER4

Return to Parts Index | How to Order Parts